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responsible for the information they provide.
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red special inspection stamp and paging seal of our organization.
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4. The customer is responsible for the representation and authenticity of the sample(s) they provide. Our organization keeps confidential of the
sample(s) and related technical data provided by the customer.

5. The test results shown in this report is only applicable for the sample(s) provided directly by the customer and accepted by the test organization. If
there is any dissent of the report, the entrusting party shall notify our organization timely. For the mandatory inspection given by governmental
administration departments, any dissent about the sample being tested or test results on the report should be dealt with in accordance with national
regulations.
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Notices
L KIREERES, EHELEASEE, PAY “SERB

This report is applicable for“entrusted test "of manufacturing enterprise, distributor enterprise, social group and individuals;

2. HEX WHRELTHE" 3§ “RIGBMAE T,

Test report is invalid without the stamp of “Dedicated Test Report Seal” or “Test Center Seal";

3. BRIMREREMMEGIEREE HE N R BRENT TH;

The copy of the test report is invalid without the remarked stamp of “Dedicated Test Report Seal” or “Test Center Seal*;

4. WETLERERS). Fik, WEAZTIN

The test report is invalid without the signatures of drafting, verification and approval persons;

b, MEREUEY; RERHALTI

The test report with any modifications is invalid; the test report with missing pages is invalid;

6. RWIMETMSHHEE,

The test report should have page-spanning seal;

7. ATENME, HEXEERETRN, FERIRE AL CUEKHXEBRE) +
I HAEEIE AR,

To protect your benefit, in case of any disagreement on the test report, please inform the Test Center within 15days, counting from the
date of postmark by the receiving place, upon receipt of the test report;

8. ZFERWOOIREFNR, TMEATRRMESHERIESIERRFHENEEMER,
> = = .5 kY e
S A LGERAEIZE 3k & B = SRS A ISR, 1ITEI$1;L5FD’|‘A$?%M1§$$§:$§; _
EREITIRS, TSN
The entrusted test is responsible for the provided sample only; The data and results by the entrusted test shall not be used tb"p%’/
conformity of the same or identical batches of the product; Any entity or individual can't mislead people using data and results oft;_

sample;

9. MEMIXIMA VAR LP DR R, RADTHS A BEEENR, —
The English version of the test report must be used in parallel with the Chinese version and anly the Chinese version has thi_:,r _[ega! force,
10. BFIRRBEME (B4 PDF HRKIIERE, EAERARIRE) BAMBRRSERYT
HEIFER, HARMHEREN &R RE S E&EENA: '

Electrenic edition test report(including word, POF edition test report or other image format test report and etc.) must be used in parallel
with the paper edition and only the paper edition satisfied with all the above clauses has the legal force;

E;xmﬁﬁ%%%ﬂﬁﬁ—ﬂ,ﬁﬁﬁﬁ “Cor” AiEiRe, B2 HEEKRBIRSIZ
I%;

Each test report has a unique number. The suffix of "Cor” will be added to the number in the amended version, the original test report will
be officially invalid once the new test report is issued:

2. WFEniREiR, BREASENBENEHEHATHEE, BIEHLE,

If entrust organization doesn't refund the sample of entrusted inspection after receipt of notice, the sample will be handled as abandoned
sample;

13. RIS KA AR AR AR R,

The entrusted inspection is only technical responsible for  test data of samples:

14 BEPH 7 LBRFFELMEREYE, PONEESREEETAERSE,; YRA5EM
K SRR MBRIER, FOFAEREE,

The "*" section in the report is provided by the client; the center is irresponsible for information provided by the client; when the
information provided by the client affects validity of test results , the test center is irresponsible ;

15, FHRAREATFEMENTRRTOBERIA.

The use of this report for advertising purposes shall be confirmed by the center in writing.

Sl SRR A N T R TR B AT 639 S/ EMMNT R XL 788 =
Address:’_I:Jo.ssgglei!ongjiang Road, Tianyuan District, Zhuzhou, Hunan. China/ No.788, Huanghe North Road ,Tianyuan District,
Zhuzhou, Hunan ,China

Y FEIE(Tel): 0731-28491610 fEE( Fax): 0731-28491600
ERB4WA% (Post code): 412007  E-mail: liuguojun@csrzic.com
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REHT | L % R | BAER | W |
Identification Jﬁ H E_ﬁ 1‘5:;‘& Technical ?E % ’L_T )
Item Individual
Number Test Item Unit Test Method Requirement Result
No. Conclusion
i E‘j_'])(_ﬂ‘ ] i ?;{[“\' E~ ;
1 PRI B kW/m* =20 50 Sy
1fi CFE
2 kW/m? EN <60 32.2 e
W20190815 ; — B ; 45545-2:2013 <150 0.07 i
HERE +A1:2015 e
VOF, <300 0.04 i
CIT siin =0.75 0.0016
4 | mE : / Wit
ClTgmin =0.75 0.0036
Rl % &

Test Equipments

KIGEFEP A ERERO WAERRRG, AR M T »

< "g Ff“:'
G S st AR CFERIA: RBE RF 29 8800mm»>155mmx3.0mm, 5K 10min/g, ﬁtﬁmﬂiﬁﬁﬁlm;_ﬁ;ﬁ’f}aﬁ»@
I8 JE IR AV UL B2, .

P 2. BB, 455 IR 9 S0kW/m®, R RE L5 AT BE Y AU BE B A 25mm, REER AN
L 100mm>100mm»3.0mm, SRS ILPAFL, WRIE T V¥ 0 B3: L
3. JRER. MRFERR: RAISOKW/m®, TR SR 75mme7smm3 omm, WL |
BVt WE A2 M3, R85 8 H 1% L4,
4. WA AW AR R T X B ILER639E .
B 12
PR F A R
o3 H B FEdh 2 PET SF4E
FURREHAE] 4, s 528 459 507 498
FLKEHE] te s 946 777 852 858
BIBRES, B PR 2 444
S|/, i 180s ﬁmﬁiquﬂg 87.92 104.91 80.61 91.15
Av. HRR(tj~t;+180s) , kW/m
5| ¥R )5 BB R H
il i 600s ﬁﬁﬁ??ﬁm 55.70 44.14 39.90 46.58
Av. HRR(t;~;+600s) , kW/m~
IFHOR L IE(E Peak HRR, kW/m’ 118.12 151.76 110.94 126.94
AP R GE % MARHE, kW/m? 342 34.4 27.9 32,2
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Ds, 0 0 0 0
Ds, 0 0 0 0
Ds; 0 0 0 0
Ds. 0.22 0. 0 0.07
DS o 3.21 0.10 0.95 1.42
V?ﬁ;iﬁ;ﬁ* 0.11 0 0 0.04
43

HEETRE R

S AR GRBRJFEA /G I 4min) P 1 FEG 2
COz % 0.11 0.09
CO, ppm 8.26 8.52
SO;, ppm 0 0
HF, ppm 0 0
HCI, ppm 0 0
HBr. ppm 0 0
HCN, ppm 0 0
NOx (PLNO,7t) , ppm 0 0 0 /
1K 0.0025 0.0022 0.0021 0.0016
A ARRE GREETFIRE RIS 8min) B PR 2 B3 P
CO; % 0.11 0.10 0.10 /
CO, ppm 27.24 26.87 29.97 /
SO;, ppm 0 0 0 /
HF, ppm 0 0 0 /
HCl, ppm 0 0 0 /
HBr, ppm 0 0 0 /
HCN, ppm 0 0 0 /
NOx (BANO,3t) , ppm 0 0 0 /
ClTgmia 0.0037 0.0035 0.0036 0.0036
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Test Results
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ﬁﬁ.ﬁ) 4 3 x x
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DECLARATION

1. Our organization guarantees impartiality, independence and honesty of inspection, and is responsible for the content of report. The customer is
responsible for the information they provide.

2. The test report is invalid without the red special inspection stamp and paging seal of our organization. The copy of test report is invalid without the
red special inspection stamp and paging seal of our organization.

3. The test report is invalid without signatures of the compiler, reviewer and authorized personnel. The test report is invalid if altered.

4. The customer is responsible for the representation and authenticity of the sample(s) they provide. Our organization keeps confidential of the
sample(s) and related technical data provided by the customer.

5. The test results shown in this report is only applicable for the sample(s) provided directly by the customer and accepted by the test organization. If
there is any dissent of the report, the entrusting party shall notify our organization timely. For the mandatory inspection given by governmental
administration departments, any dissent about the sample being tested or test results on the report should be dealt with in accordance with national
regulations.

6. All the pages of the report are integral parts of the report. Our organization will not be responsible for any undesirable consequences caused by

using separate page(s) of the report.
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Certificate of Approval

Certificate No.: 10119Q10210R0S

Awarded to
ZHEJIANG YUYOU NEW MATERIAL
TECHNOLOGY CO.,LTD.

Organceation Code Centificate No, / Unified Social Credit Code:® 133 010EMAZCDYANSC
Add.:Room 2103, huaye building, No.511 jianye road, changhe street, binjiang district, hangzhou city, zhejiang
movinee 31

Beijing ZhongLian TianRun Certification Center (ZLTR) certify that the
Quality Management Svstem of the above organization has been assessed and found to be
in accordance with the requirements of the standard:

GB/T19001-2016 / 1S09001: 2015

SCOPE OF CERTIFICATION/REGISTRATION
Research and development, sales and after-sales service of waterborne coatings (except
mandatory mquimumu by laws and reguhlﬂnn s)

This certificale is made valid when used with certification scopes and the requirements of applicable
laws and regulations. These requirements include, but are not limited to, administrative permits,
scapes of qualifications, and CCC requirements.

Subject to operation conditions in requirements conformity with Quality Management Systen,
This Certificate is valid for a period of Hhree years only,

Date from: Jan 4th,2019 To: Jan 3rd, 2022
The effectivencss of this Certificate shall be Validated by periodic swrveillance audit
of ZLTR for maii tenance.

Informarion of this cerficare can’be found on the offictal websine of Beipng Zhonghian Thanmun
“ertification center (http:/ /woww zlir.com.on)

Beijing Zhongliantianrun Certification Center
Reom 2603, 22nd Foor, it Block 1, No.4 Yard Qiyang Road, Chaoyang District, Beijing, PR, China 100102
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CERTIFICATE

With EU Directive of General Product Safety Directive
(GPSD 2001/95/EC)
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Certificate No.: CE-18-1031-02
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Holder: Zhejiang Yuyou New Material Technology Co., Ltd.

(&

28th Floor, Huaye Building, No. 511 Jianye Road, Binjiang
District, Hangzhou, Zhejiang, China
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Product: Polymer composite coating

",

1.-

Model(s): YY-1000X,YY-2000X,Y Y-3000X

o~ ‘_-"j;

LI

Standards:

WS P

&

Based upon the voluntary assessment of the product sample and Technical
Construction File, the apparatus is deemed to meet the requirements of the
above standards and EC directives.

P g
4 ‘,";:,l‘.“’rl ?

The manufacturer has the responsibility for ensuring that all serial manufacture
of the products are in compliance with the specification of the sample
submitted for assessment and detailed in the technical file.
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Date:__ Oct.31.2018
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The CE marking may be used if all relevant and effective EC directives are
complied with.
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Euroscene Business Solutions Limited
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